

TexTesT Report: 1215894
Date: 6/24/09
Page: 1 of 1

CLIENT WESTERN WALL TENTS
P.O. Box 18127
Missoula, MT 59808
ATTN: Brian Moser

SAMPLE IDENTIFICATION: 12oz Double-Fill MAGNUM Canvas

BREAKING STRENGTH
ASTM D 5034
GRAB METHOD

Warp	389 lbs.
Filling	241 lbs.

TexTesT Report: 1197897
Date: 4/1/08
Page: 1 of 1

CLIENT WESTERN WALL TENTS
278 Reservoir Dr
Lewiston, ID 83501
ATTN: Brian Moser

SAMPLE IDENTIFICATION: 10.10 OZ. DOUBLE-FILL CANVAS SUNFORGER
10.10 OZ. DOUBLE-FILL CANVAS MARINE
12 OZ. SINGLE-FILL CANVAS

BREAKING STRENGTH
ASTM D 5034
GRAB METHOD

	<u>Sunforger</u>	<u>Marine</u>	<u>Single Fill Canvas</u>
Warp	216 lbs.	202 lbs.	265 lbs.
Filling	153 lbs.	140 lbs.	76 lbs.